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Appendix for Test Report

FCC ID: 2ATWZ-S0
Product Name: Real-Time Multisensor
Model No: SO
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Conducted output power (ERP)

Band | Bandwidth UL RB RB Modulation | Power Gain ERP ERP ERP Verdict
(MHz) Channel | Size | Position (dBm) (dBi) (dBm) (mWw) Limit
(mw)
Band5 1.4 20407 1 #0 QPSK 23.11 -0.89 20.07 101.62 7000 PASS
Band5 1.4 20407 1 #Mid QPSK 23.14 -0.89 201 102.33 7000 PASS
Band5 1.4 20407 1 #Max QPSK 2317 -0.89 20.13 103.04 7000 PASS
Band5 1.4 20407 3 #0 QPSK 23.08 -0.89 20.04 100.93 7000 PASS
Band5 1.4 20407 3 #Mid QPSK 23.11 -0.89 20.07 101.62 7000 PASS
Band5 1.4 20407 3 #Max QPSK 23.14 -0.89 201 102.33 7000 PASS
Band5 1.4 20407 6 #0 QPSK 22.11 -0.89 19.07 80.72 7000 PASS
Band5 1.4 20525 1 #0 QPSK 22.95 -0.89 19.91 97.95 7000 PASS
Band5 1.4 20525 1 #Mid QPSK 22.93 -0.89 19.89 97.5 7000 PASS
Band5 1.4 20525 1 #Max QPSK 22.9 -0.89 19.86 96.83 7000 PASS
Band5 1.4 20525 3 #0 QPSK 23.05 -0.89 20.01 100.23 7000 PASS
Band5 1.4 20525 3 #Mid QPSK 23.07 -0.89 20.03 100.69 7000 PASS
Band5 1.4 20525 3 #Max QPSK 23.07 -0.89 20.03 100.69 7000 PASS
Band5 1.4 20525 6 #0 QPSK 22.07 -0.89 19.03 79.98 7000 PASS
Band5 1.4 20643 1 #0 QPSK 22.99 -0.89 19.95 98.86 7000 PASS
Band5 1.4 20643 1 #Mid QPSK 22.99 -0.89 19.95 98.86 7000 PASS
Band5 1.4 20643 1 #Max QPSK 22.97 -0.89 19.93 98.4 7000 PASS
Band5 1.4 20643 3 #0 QPSK 23.05 -0.89 20.01 100.23 7000 PASS
Band5 1.4 20643 3 #Mid QPSK 23.05 -0.89 20.01 100.23 7000 PASS
Band5 1.4 20643 3 #Max QPSK 23.06 -0.89 20.02 100.46 7000 PASS
Band5 1.4 20643 6 #0 QPSK 22.05 -0.89 19.01 79.62 7000 PASS
Band5 1.4 20407 1 #0 16QAM 22.28 -0.89 19.24 83.95 7000 PASS
Band5 1.4 20407 1 #Mid 16QAM 22.25 -0.89 19.21 83.37 7000 PASS
Band5 1.4 20407 1 #Max 16QAM 22.24 -0.89 19.2 83.18 7000 PASS
Band5 1.4 20407 3 #0 16QAM 22.25 -0.89 19.21 83.37 7000 PASS
Band5 1.4 20407 3 #Mid 16QAM 22.22 -0.89 19.18 82.79 7000 PASS
Band5 1.4 20407 3 #Max 16QAM 2212 -0.89 19.08 80.91 7000 PASS
Band5 1.4 20407 6 #0 16QAM 21.43 -0.89 18.39 69.02 7000 PASS
Band5 1.4 20525 1 #0 16QAM 22.58 -0.89 19.54 89.95 7000 PASS
Band5 1.4 20525 1 #Mid 16QAM 22.56 -0.89 19.52 89.54 7000 PASS
Band5 1.4 20525 1 #Max 16QAM 22.47 -0.89 19.43 87.7 7000 PASS
Band5 1.4 20525 3 #0 16QAM 22.89 -0.89 19.85 96.61 7000 PASS
Band5 1.4 20525 3 #Mid 16QAM 22.91 -0.89 19.87 97.05 7000 PASS
Band5 1.4 20525 3 #Max 16QAM 22.81 -0.89 19.77 94.84 7000 PASS
Band5 1.4 20525 6 #0 16QAM 21.72 -0.89 18.68 73.79 7000 PASS
Band5 1.4 20643 1 #0 16QAM 22.63 -0.89 19.59 90.99 7000 PASS
Band5 1.4 20643 1 #Mid 16QAM 22.68 -0.89 19.64 92.04 7000 PASS
Band5 1.4 20643 1 #Max 16QAM 22.57 -0.89 19.53 89.74 7000 PASS
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Band5 1.4 20643 3 #0 16QAM 22.58 -0.89 19.54 89.95 7000 PASS
Band5 1.4 20643 3 #Mid 16QAM 22.59 -0.89 19.55 90.16 7000 PASS
Band5 1.4 20643 3 #Max 16QAM 22.57 -0.89 19.53 89.74 7000 PASS
Band5 1.4 20643 6 #0 16QAM 21.62 -0.89 18.58 2.1 7000 PASS
Band5 3 20415 1 #0 QPSK 22.91 -0.89 19.87 97.05 7000 PASS
Band5 3 20415 1 #Mid QPSK 23 -0.89 19.96 99.08 7000 PASS
Band5 3 20415 1 #Max QPSK 23.04 -0.89 20 100 7000 PASS
Band5 3 20415 8 #0 QPSK 22 -0.89 18.96 78.7 7000 PASS
Band5 3 20415 8 #Mid QPSK 22.02 -0.89 18.98 79.07 7000 PASS
Band5 3 20415 8 #Max QPSK 22.09 -0.89 19.05 80.35 7000 PASS
Band5 3 20415 15 #0 QPSK 22.07 -0.89 19.03 79.98 7000 PASS
Band5 3 20525 1 #0 QPSK 22.96 -0.89 19.92 98.17 7000 PASS
Band5 3 20525 1 #Mid QPSK 22.95 -0.89 19.91 97.95 7000 PASS
Band5 3 20525 1 #Max QPSK 22.89 -0.89 19.85 96.61 7000 PASS
Band5 3 20525 8 #0 QPSK 22.01 -0.89 18.97 78.89 7000 PASS
Band5 3 20525 8 #Mid QPSK 22.01 -0.89 18.97 78.89 7000 PASS
Band5 3 20525 8 #Max QPSK 22 -0.89 18.96 78.7 7000 PASS
Band5 3 20525 15 #0 QPSK 22.04 -0.89 19 79.43 7000 PASS
Band5 3 20635 1 #0 QPSK 22.83 -0.89 19.79 95.28 7000 PASS
Band5 3 20635 1 #Mid QPSK 22.87 -0.89 19.83 96.16 7000 PASS
Band5 3 20635 1 #Max QPSK 22.82 -0.89 19.78 95.06 7000 PASS
Band5 3 20635 8 #0 QPSK 21.92 -0.89 18.88 77.27 7000 PASS
Band5 3 20635 8 #Mid QPSK 21.9 -0.89 18.86 76.91 7000 PASS
Band5 3 20635 8 #Max QPSK 21.92 -0.89 18.88 77.27 7000 PASS
Band5 3 20635 15 #0 QPSK 21.92 -0.89 18.88 77.27 7000 PASS
Band5 3 20415 1 #0 16QAM 22,5 -0.89 19.46 88.31 7000 PASS
Band5 3 20415 1 #Mid 16QAM 22.62 -0.89 19.58 90.78 7000 PASS
Band5 3 20415 1 #Max 16QAM 22.57 -0.89 19.53 89.74 7000 PASS
Band5 3 20415 8 #0 16QAM 21.26 -0.89 18.22 66.37 7000 PASS
Band5 3 20415 8 #Mid 16QAM 21.35 -0.89 18.31 67.76 7000 PASS
Band5 3 20415 8 #Max 16QAM 21.39 -0.89 18.35 68.39 7000 PASS
Band5 3 20415 15 #0 16QAM 21.33 -0.89 18.29 67.45 7000 PASS
Band5 3 20525 1 #0 16QAM 22.51 -0.89 19.47 88.51 7000 PASS
Band5 3 20525 1 #Mid 16QAM 22.54 -0.89 19.5 89.13 7000 PASS
Band5 3 20525 1 #Max 16QAM 22.43 -0.89 19.39 86.9 7000 PASS
Band5 3 20525 8 #0 16QAM 21.82 -0.89 18.78 75.51 7000 PASS
Band5 3 20525 8 #Mid 16QAM 21.79 -0.89 18.75 74.99 7000 PASS
Band5 3 20525 8 #Max 16QAM 21.74 -0.89 18.7 74.13 7000 PASS
Band5 3 20525 15 #0 16QAM 21.65 -0.89 18.61 72.61 7000 PASS
Band5 3 20635 1 #0 16QAM 22.4 -0.89 19.36 86.3 7000 PASS
Band5 3 20635 1 #Mid 16QAM 22.56 -0.89 19.52 89.54 7000 PASS
Band5 3 20635 1 #Max 16QAM 22.35 -0.89 19.31 85.31 7000 PASS
Band5 3 20635 8 #0 16QAM 21.49 -0.89 18.45 69.98 7000 PASS
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Band5 3 20635 8 #Mid 16QAM 21.55 -0.89 18.51 70.96 7000 PASS
Band5 3 20635 8 #Max 16QAM 215 -0.89 18.46 70.15 7000 PASS
Band5 3 20635 15 #0 16QAM 21.58 -0.89 18.54 71.45 7000 PASS
Band5 5 20425 1 #0 QPSK 23.16 -0.89 20.12 102.8 7000 PASS
Band5 5 20425 1 #Mid QPSK 23.22 -0.89 20.18 104.23 7000 PASS
Band5 5 20425 1 #Max QPSK 23.29 -0.89 20.25 105.93 7000 PASS
Band5 5 20425 12 #0 QPSK 22.25 -0.89 19.21 83.37 7000 PASS
Band5 5 20425 12 #Mid QPSK 22.26 -0.89 19.22 83.56 7000 PASS
Band5 5 20425 12 #Max QPSK 22.3 -0.89 19.26 84.33 7000 PASS
Band5 5 20425 25 #0 QPSK 22.28 -0.89 19.24 83.95 7000 PASS
Band5 5 20525 1 #0 QPSK 23.01 -0.89 19.97 99.31 7000 PASS
Band5 5 20525 1 #Mid QPSK 22.94 -0.89 19.9 97.72 7000 PASS
Band5 5 20525 1 #Max QPSK 22.92 -0.89 19.88 97.27 7000 PASS
Band5 5 20525 12 #0 QPSK 2219 -0.89 19.15 82.22 7000 PASS
Band5 5 20525 12 #Mid QPSK 22.18 -0.89 19.14 82.04 7000 PASS
Band5 5 20525 12 #Max QPSK 2212 -0.89 19.08 80.91 7000 PASS
Band5 5 20525 25 #0 QPSK 22.22 -0.89 19.18 82.79 7000 PASS
Band5 5 20625 1 #0 QPSK 22.95 -0.89 19.91 97.95 7000 PASS
Band5 5 20625 1 #Mid QPSK 22.88 -0.89 19.84 96.38 7000 PASS
Band5 5 20625 1 #Max QPSK 22.85 -0.89 19.81 95.72 7000 PASS
Band5 5 20625 12 #0 QPSK 22.08 -0.89 19.04 80.17 7000 PASS
Band5 5 20625 12 #Mid QPSK 22.07 -0.89 19.03 79.98 7000 PASS
Band5 5 20625 12 #Max QPSK 22.04 -0.89 19 79.43 7000 PASS
Band5 5 20625 25 #0 QPSK 22.04 -0.89 19 79.43 7000 PASS
Band5 5 20425 1 #0 16QAM 22.78 -0.89 19.74 94.19 7000 PASS
Band5 5 20425 1 #Mid 16QAM 22.89 -0.89 19.85 96.61 7000 PASS
Band5 5 20425 1 #Max 16QAM 22.95 -0.89 19.91 97.95 7000 PASS
Band5 5 20425 12 #0 16QAM 21.44 -0.89 18.4 69.18 7000 PASS
Band5 5 20425 12 #Mid 16QAM 21.48 -0.89 18.44 69.82 7000 PASS
Band5 5 20425 12 #Max 16QAM 21.56 -0.89 18.52 71.12 7000 PASS
Band5 5 20425 25 #0 16QAM 21.57 -0.89 18.53 71.29 7000 PASS
Band5 5 20525 1 #0 16QAM 23.1 -0.89 20.07 101.62 7000 PASS
Band5 5 20525 1 #Mid 16QAM 22.82 -0.89 19.78 95.06 7000 PASS
Band5 5 20525 1 #Max 16QAM 23.01 -0.89 19.97 99.31 7000 PASS
Band5 5 20525 12 #0 16QAM 21.81 -0.89 18.77 75.34 7000 PASS
Band5 5 20525 12 #Mid 16QAM 21.72 -0.89 18.68 73.79 7000 PASS
Band5 5 20525 12 #Max 16QAM 21.78 -0.89 18.74 74.82 7000 PASS
Band5 5 20525 25 #0 16QAM 21.86 -0.89 18.82 76.21 7000 PASS
Band5 5 20625 1 #0 16QAM 22.93 -0.89 19.89 97.5 7000 PASS
Band5 5 20625 1 #Mid 16QAM 22.88 -0.89 19.84 96.38 7000 PASS
Band5 5 20625 1 #Max 16QAM 22.98 -0.89 19.94 98.63 7000 PASS
Band5 5 20625 12 #0 16QAM 21.52 -0.89 18.48 70.47 7000 PASS
Band5 5 20625 12 #Mid 16QAM 21.51 -0.89 18.47 70.31 7000 PASS
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Band5 5 20625 12 #Max 16QAM 21.4 -0.89 18.36 68.55 7000 PASS
Band5 5 20625 25 #0 16QAM 21.34 -0.89 18.3 67.61 7000 PASS
Band5 10 20450 1 #0 QPSK 23.07 -0.89 20.03 100.69 7000 PASS
Band5 10 20450 1 #Mid QPSK 23.14 -0.89 20.1 102.33 7000 PASS
Band5 10 20450 1 #Max QPSK 23.23 -0.89 20.19 104.47 7000 PASS
Band5 10 20450 25 #0 QPSK 22.31 -0.89 19.27 84.53 7000 PASS
Band5 10 20450 25 #Mid QPSK 22.31 -0.89 19.27 84.53 7000 PASS
Band5 10 20450 25 #Max QPSK 223 -0.89 19.26 84.33 7000 PASS
Band5 10 20450 50 #0 QPSK 22.3 -0.89 19.26 84.33 7000 PASS
Band5 10 20525 1 #0 QPSK 23.17 -0.89 20.13 103.04 7000 PASS
Band5 10 20525 1 #Mid QPSK 23.08 -0.89 20.04 100.93 7000 PASS
Band5 10 20525 1 #Max QPSK 22.98 -0.89 19.94 98.63 7000 PASS
Band5 10 20525 25 #0 QPSK 22.33 -0.89 19.29 84.92 7000 PASS
Band5 10 20525 25 #Mid QPSK 22.26 -0.89 19.22 83.56 7000 PASS
Band5 10 20525 25 #Max QPSK 2217 -0.89 19.13 81.85 7000 PASS
Band5 10 20525 50 #0 QPSK 22.3 -0.89 19.26 84.33 7000 PASS
Band5 10 20600 1 #0 QPSK 23.27 -0.89 20.23 105.44 7000 PASS
Band5 10 20600 1 #Mid QPSK 23.11 -0.89 20.07 101.62 7000 PASS
Band5 10 20600 1 #Max QPSK 23.01 -0.89 19.97 99.31 7000 PASS
Band5 10 20600 25 #0 QPSK 22.18 -0.89 19.14 82.04 7000 PASS
Band5 10 20600 25 #Mid QPSK 2212 -0.89 19.08 80.91 7000 PASS
Band5 10 20600 25 #Max QPSK 221 -0.89 19.06 80.54 7000 PASS
Band5 10 20600 50 #0 QPSK 22.13 -0.89 19.09 81.1 7000 PASS
Band5 10 20450 1 #0 16QAM 22.92 -0.89 19.88 97.27 7000 PASS
Band5 10 20450 1 #Mid 16QAM 23 -0.89 19.96 99.08 7000 PASS
Band5 10 20450 1 #Max 16QAM 22.84 -0.89 19.8 95.5 7000 PASS
Band5 10 20450 25 #0 16QAM 21.89 -0.89 18.85 76.74 7000 PASS
Band5 10 20450 25 #Mid 16QAM 21.8 -0.89 18.76 75.16 7000 PASS
Band5 10 20450 25 #Max 16QAM 21.73 -0.89 18.69 73.96 7000 PASS
Band5 10 20525 1 #0 16QAM 22.79 -0.89 19.75 94.41 7000 PASS
Band5 10 20525 1 #Mid 16QAM 22.51 -0.89 19.47 88.51 7000 PASS
Band5 10 20525 1 #Max 16QAM 22.81 -0.89 19.77 94.84 7000 PASS
Band5 10 20525 25 #0 16QAM 21.93 -0.89 18.89 77.45 7000 PASS
Band5 10 20525 25 #Mid 16QAM 21.85 -0.89 18.81 76.03 7000 PASS
Band5 10 20525 25 #Max 16QAM 21.82 -0.89 18.78 75.51 7000 PASS
Band5 10 20600 1 #0 16QAM 22.58 -0.89 19.54 89.95 7000 PASS
Band5 10 20600 1 #Mid 16QAM 22.48 -0.89 19.44 87.9 7000 PASS
Band5 10 20600 1 #Max 16QAM 22.65 -0.89 19.61 91.41 7000 PASS
Band5 10 20600 25 #0 16QAM 21.49 -0.89 18.45 69.98 7000 PASS
Band5 10 20600 25 #Mid 16QAM 21.44 -0.89 18.4 69.18 7000 PASS
Band5 10 20600 25 #Max 16QAM 21.5 -0.89 18.46 70.15 7000 PASS

Note: EIRP = Power + Gain
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Frequency stability
Band Bandwidth UL RB RB Modulation | Result(Hz) | Result Low high Verdict

(MHz) Channel | Size | Position (ppm) Limit Limit

(ppm) (ppm)

Band5 10 20450 50 #0 QPSK 0.47 0.001 -2.5 25 PASS
Band5 10 20525 50 #0 QPSK 0.20 0.000 -2.5 25 PASS
Band5 10 20600 50 #0 QPSK 0.62 0.001 -2.5 25 PASS




Report No.: SSP25070404-5E Page 8 of 54

Peak-to-Average Ratio

Band | Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | Result (dB) | high Limit (dB) | Verdict
Band5 1.4 20407 1 #0 QPSK 5.31 13 PASS
Band5 1.4 20525 1 #0 QPSK 5.14 13 PASS
Band5 1.4 20643 1 #0 QPSK 4.5 13 PASS
Band5 1.4 20407 1 #0 16QAM 5.33 13 PASS
Band5 1.4 20525 1 #0 16QAM 5.42 13 PASS
Band5 1.4 20643 1 #0 16QAM 5.36 13 PASS
Band5 3 20415 1 #0 QPSK 5.32 13 PASS
Band5 3 20525 1 #0 QPSK 5.12 13 PASS
Band5 3 20635 1 #0 QPSK 4.8 13 PASS
Band5 3 20415 1 #0 16QAM 5.55 13 PASS
Band5 3 20525 1 #0 16QAM 5.42 13 PASS
Band5 3 20635 1 #0 16QAM 5.6 13 PASS
Band5 5 20425 1 #0 QPSK 5.55 13 PASS
Band5 5 20525 1 #0 QPSK 5.14 13 PASS
Band5 5 20625 1 #0 QPSK 4.94 13 PASS
Band5 5 20425 1 #0 16QAM 5.36 13 PASS
Band5 5 20525 1 #0 16QAM 5.46 13 PASS
Band5 5 20625 1 #0 16QAM 5.44 13 PASS
Band5 10 20450 1 #0 QPSK 5.39 13 PASS
Band5 10 20525 1 #0 QPSK 5.34 13 PASS
Band5 10 20600 1 #0 QPSK 4.72 13 PASS
Band5 10 20450 1 #0 16QAM 5.15 13 PASS
Band5 10 20525 1 #0 16QAM 5.59 13 PASS
Band5 10 20600 1 #0 16QAM 5.37 13 PASS
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

11:09:52 PM Aug 17, 2025

] Center Freq: 824.700000 MHz

Center Freq 824.700000 MHz :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.84 dBm
46.80 % at 0dB

10.0% 2.55dB
1.0% 4.54 dB
0.1% 5.31dB
0.01% 5.66 dB
0001% S5.75dB
0.0001% S5.76dB

Peak 579dB
28.63 dBm
0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band5 QPSK BW=1.4MHz Channel=20407 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

11:09:59 PM Aug 17, 2025

X RL RFE [ 500
Center Freq: 836.500000 MHz

0 AC |
Center Freq 836.500000 MHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

23.11 dBm
47.03 % at 0dB

10.0% 2.60dB

1.0% 4.36 dB
0.1 % 5.14 dB
0.01 % 5.53 dB
0.001% 5.57dB
0.0001% S5.58dB

Peak 5.68 dB
28.79 dBm

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band5 QPSK BW=1.4MHz Channel=20525 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 11:10:05 PM Aug 17, 2025
Center Freq 848.300000 MHz Center Freq: 848.300000 MHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.95 dBm
48.93 % at 0dB

10.0% 2.51dB
1.0% 4.03dB
0.1% 4.50 dB
0.01% 4.71 dB
0001% 4.74dB
0.0001% 4.76dB

Peak 476 dB
27.71 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
i RL RF [s00 AC | | SENSE:INT ALTGN AUTO | 11:10:14 PMAug 17, 2025
Center Freq 825.500000 MHz Center Freq: 825.500000 MHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

22.74 dBm
45.74 % at 0dB

10.0% 2.65dB

1.0% 4.57 dB

0.1 % 5.32 dB
0.01 % 5.70 dB
0001% 5.80dB
0.0001% S5.83dB

Peak 5.83dB
28.57 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band5 QPSK BW=3MHz Channel=20415 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

#IFGain:Low #Atten: 40 dB

Average Power

23.17 dBm
46.37 % at 0dB

10.0% 2.64dB
1.0% 4.45dB
0.1% 5.12dB
0.01% 5.38dB
0001% S.46dB
0.0001 % 5.50dB

Peak 550 dB
28.67 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

X RL RF [500 AC | | [ SENSE:INT] ALIGN AUTO | 11:10:20 PM Aug 17, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

MSG % STATUS

Band5 QPSK BW=3MHz Channel=20525 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

11:10:26 PMAug 17, 2025

X RL RFE [ 500
Center Freq: 847.500000 MHz

0 AC |
Center Freq 847.500000 MHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.90 dBm
48.15 % at 0dB

10.0% 2.50 dB
1.0% 4.22 dB
0.1 % 4.80 dB
0.01 % 5.02dB
0.001% 5.09dB
0.0001% S5.11dB

Peak 5.13dB
28.03 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band5 QPSK BW=3MHz Channel=20635 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

11:10:36 PMAug 17, 2025

] Center Freq: 826.500000 MHz

Center Freq 826.500000 MHz :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

22.76 dBm
44.49 % at 0dB

10.0% 2.69dB
1.0% 464 dB
0.1% 5.95dB
0.01% 5.74 dB
0001% S5.79dB
0.0001% 5.81dB

Peak 581dB
28.57 dBm
0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band5 QPSK BW=5MHz Channel=20425 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

11:10:43 PMAug 17, 2025

X RL RFE [ 500
Center Freq: 836.500000 MHz

0 AC |
Center Freq 836.500000 MHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

23.17 dBm
44.75 % at 0dB

10.0% 2.68dB

1.0% 4.50 dB
0.1 % 5.14 dB
0.01 % 5.28 dB
0001% S5.42dB
0.0001% S5.46dB

Peak 5.48 dB
28.65 dBm

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band5 QPSK BW=5MHz Channel=20525 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

11:10:49 PMAug 17, 2025

] Center Freq: 846.500000 MHz

Center Freq 846.500000 MHz :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

23.01 dBm
46.93 % at 0dB

10.0% 2.61dB
1.0% 428 dB
0.1% 494 dB
0.01% 5.39dB
0001% S5.47dB
0.0001 % 5.50dB

Peak 551dB
28.52 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band5 QPSK BW=5MHz Channel=20625 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

11:10:58 PM Aug 17, 2025

X RL RFE [ 500
Center Freq: 829.000000 MHz

0 AC |
Center Freq 829.000000 MHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

22.67 dBm
45.35 % at 0dB

10.0% 262 dB
1.0% 4.51 dB
0.1 % 5.39dB
0.01 % 5.76 dB
0001% 5.89dB
0.0001% S5.92dB

Peak 5.92dB
28.59 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band5 QPSK BW=10MHz Channel=20450 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

23.02 dBm
45.74 % at 0dB

10.0% 2.58dB
1.0% 4.58 dB
0.1% 5.34 dB
0.01% 5.63 dB
0001% S5.82dB
0.0001% 5.86dB

Peak 5.86 dB
28.88 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

X RL RF [500 AC | | [ SENSE:INT] ALIGN AUTO | 11:11:05 PM Aug 17, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

MSG % STATUS

Band5 QPSK BW=10MHz Channel=20525 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

11:11:11 PMAug 17, 2025

X RL RFE [ 500
Center Freq: 844.000000 MHz

0 AC |
Center Freq 844.000000 MHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

23.21 dBm
46.85 % at 0dB

10.0% 252 dB
1.0% 4.19 dB
0.1 % 4.72 dB
0.01 % 4.97 dB
0.001% 5.07dB
0.0001% S5.11dB

Peak 5.12dB
28.33 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band5 QPSK BW=10MHz Channel=20600 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 05:25:20 PM Aug 28, 2025
Center Freq 824.700000 MHz Center Freq: 824.700000 MHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

21.93 dBm
LYRERCEI]C]

10.0% 2.73dB
1.0% 4.55dB
0.1% 5.33dB
0.01% 5.65dB
0001% S5.69dB
0.0001% 5.69dB

Peak 571dB
27.64 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band5 16QAM BW=1.4MHz Channel=20407 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
i RL RF [s00 AC | | SENSE:INT ALTGN AUTO | 05:25:27 PM Aug 28, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.62 dBm
45.61 % at 0dB

10.0% 2.74dB
1.0% 4.60 dB
0.1 % 5.42 dB
0.01 % 5.59 dB
0001% S5.68dB
0.0001% S5.71dB

Peak 5.74 dB
28.36 dBm

0.0001 %

Info BW 25.000 MHz

MSG % STATUS

Band5 16QAM BW=1.4MHz Channel=20525 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Average Power Gaussian

22.37 dBm
46.01 % at 0dB

10.0% 2.70dB
1.0% 4.50 dB
0.1% 5.36 dB
0.01% 5.65dB
0001% S5.73dB
0.0001% S5.74dB

Peak 575dB
28.12 dBm
0.0001 %

Info BW 25.000 MHz

X RL RF [500 AC | | [ SENSE:INT] ALIGN AUTO | 05:25:33 PM Aug 28, 2025
Center Freq 848.300000 MHz Center Freq: 848.300000 MHz Radio Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band5 16QAM BW=1.4MHz Channel=20643 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:25:42 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 825.500000 MHz

0 AC |
Center Freq 825.500000 MHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

21.92 dBm
46.69 % at 0dB

10.0% 2.67 dB
1.0% 4.76 dB
0.1 % 5.55dB
0.01 % 5.70 dB
0001% S5.73dB
0.0001% S5.75dB

Peak 5.80dB
27.72 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band5 16QAM BW=3MHz Channel=20415 RB Size=1 Position=#0




Report No.: SSP25070404-5E Page 17 of 54

ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

#IFGain:Low #Atten: 40 dB

Average Power

22.53 dBm
46.38 % at 0dB

10.0% 2.73dB
1.0% 461 dB
0.1% 5.42 dB
0.01% 5.78 dB
0001% S5.86dB
0.0001% 5.88dB

Peak 590dB
28.43 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

X RL RF [500 AC | | [ SENSE:INT] ALIGN AUTO | 05:25:49 PM Aug 28, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

MSG % STATUS

Band5 16QAM BW=3MHz Channel=20525 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:25:55 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 847.500000 MHz

0 AC |
Center Freq 847.500000 MHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

22.12 dBm
46.30 % at 0dB

10.0% 2.72dB
1.0% 4.56 dB
0.1 % 5.60 dB
0.01 % 5.90 dB
0001% 5.95dB
0.0001% S5.97dB

Peak 6.13dB
28.25 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band5 16QAM BW=3MHz Channel=20635 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:26:05 PM Aug 28, 2025

] Center Freq: 826.500000 MHz

Center Freq 826.500000 MHz :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

22.11 dBm
46.93 % at 0dB

10.0% 2.77dB
1.0% 4.66 dB
0.1% 5.36 dB
0.01% 5.62 dB
0001% S.66dB
0.0001% 5.67dB

Peak 597 dB
28.08 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band5 16QAM BW=5MHz Channel=20425 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:26:11 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 836.500000 MHz

0 AC |
Center Freq 836.500000 MHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.81 dBm
46.64 % at 0dB

10.0% 273 dB
1.0% 4.59 dB
0.1 % 5.46 dB
0.01 % 5.68 dB
0001% S.75dB
0.0001% S5.75dB

Peak 5.77 dB
28.58 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band5 16QAM BW=5MHz Channel=20525 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:26:18 PM Aug 28, 2025

] Center Freq: 846.500000 MHz

Center Freq 846.500000 MHz :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

22.36 dBm
45.98 % at 0dB

10.0% 2.60dB
1.0% 438 dB
0.1% 5.44 dB
0.01% 5.75dB
0001% S5.79dB
0.0001% 5.81dB

Peak 581dB
28.17 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band5 16QAM BW=5MHz Channel=20625 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:26:28 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 829.000000 MHz

0 AC |
Center Freq 829.000000 MHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.36 dBm
47.43 % at 0dB

10.0% 2.67dB

1.0% 4.63 dB
0.1 % 5.15dB
0.01 % 5.37 dB
0001% S5.42dB
0.0001% S5.43dB

Peak 5.45dB
27.81 dBm

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band5 16QAM BW=10MHz Channel=20450 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Average Power

22.65 dBm
45.94 % at 0dB

10.0% 2.76 dB
1.0% 4.60 dB
0.1% 5.99 dB
0.01% 5.76 dB
0001% S5.85dB
0.0001% 5.88dB

Peak 590dB
28.55 dBm
0.0001 %

Info BW 25.000 MHz

X RL RF [500 AC | | [ SENSE:INT] ALIGN AUTO | 05:26:34 PM Aug 28, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band5 16QAM BW=10MHz Channel=20525 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:26:41 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 844.000000 MHz

0 AC |
Center Freq 844.000000 MHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

22.31 dBm
46.88 % at 0dB

10.0% 2.69dB
1.0% 4.43 dB
0.1 % 5.37 dB
0.01 % 5.60 dB
0001% 5.65dB
0.0001% S5.66dB

Peak 5.71dB
28.02 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band5 16QAM BW=10MHz Channel=20600 RB Size=1 Position=#0
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Occupied bandwidth
Band Bandwidth UL RB RB Modulation 99% OBW -26dB EBW Verdict
(MHz) Channel Size Position (MHz) (MHz)

Band5 1.4 20407 6 #0 QPSK 1.1 1.268 PASS
Band5 1.4 20525 6 #0 QPSK 1.098 1.268 PASS
Band5 1.4 20643 6 #0 QPSK 1.1 1.251 PASS
Band5 1.4 20407 6 #0 16QAM 1.104 1.306 PASS
Band5 1.4 20525 6 #0 16QAM 1.099 1.324 PASS
Band5 1.4 20643 6 #0 16QAM 1.097 1.323 PASS
Band5 3 20415 15 #0 QPSK 2.702 2.926 PASS
Band5 3 20525 15 #0 QPSK 2.715 2.933 PASS
Band5 3 20635 15 #0 QPSK 2.701 2.925 PASS
Band5 3 20415 15 #0 16QAM 2.711 3.156 PASS
Band5 3 20525 15 #0 16QAM 2.704 3.167 PASS
Band5 3 20635 15 #0 16QAM 2.709 3.223 PASS
Band5 5 20425 25 #0 QPSK 4.506 4.857 PASS
Band5 5 20525 25 #0 QPSK 4.513 4.875 PASS
Band5 5 20625 25 #0 QPSK 4.505 4.854 PASS
Band5 5 20425 25 #0 16QAM 4.522 5.334 PASS
Band5 5 20525 25 #0 16QAM 4.531 5.357 PASS
Band5 5 20625 25 #0 16QAM 4.552 55 PASS
Band5 10 20450 50 #0 QPSK 8.972 9.621 PASS
Band5 10 20525 50 #0 QPSK 8.975 9.637 PASS
Band5 10 20600 50 #0 QPSK 8.984 9.573 PASS
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ww Keysight Spectrum Analyzer - Occupied BW
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RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

11:11:22 PMAug 17, 2025

Center Freq: 824.700000 MHz

Center Freq 824.700000 MHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset5.3 B
Ref 40.00 dBm

#VBW 91 kHz

Total Power 30.0 dBm

Occupied Bandwidth
1.0998 MHz
928 Hz
1.268 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

Sweep 3Ims

% STATUS

IMSG

Band5 QPSK BW=1.4MHz Channel=20407 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

11:11:28 PM Aug 17, 2025

Center Freq: 836.500000 MHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 836.500000 MHz

#|IFGain:Low

Ref Offset5.31 dB
Ref 40.00 dBm

#VBW 91 kHz

Total Power 30.4 dBm

Occupied Bandwidth

1.0977 MHz
-1.219 kHz
1.268 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

Sweep 3Ims

% STATUS

IMSG

Band5 QPSK BW=1.4MHz Channel=20525 RB Size=6 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 11:11:34 PMAug 17, 2025
Center Freq 848.300000 MHz Center Freq: 848.300000 MHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 5.33 dB
10 dBidiv Ref 40.00 dBm
L

i I N N N N
o I A AN AN AN A N N S E—
i I B e s i eiieeaaa | NN R R
of A N ]
---ll----l_-

#VBW 91 kHz Sweep 3Ims

Occupied Bandwidth Total Power 30.3 dBm
1.0995 MHz

Transmit Freq Error -4.192 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.251 MHz x dB -26.00 dB

I MSG % STATUS

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Occupied BW = =R =T
RL RF [500 ac | | SENSE:INT ALIGN AUTO | 11:11:43 PM Aug 17, 2025
Radio Std: None

Center Freq 825.500000 MHz Center Freq: 825.500000 MHz
—p~ Trig: Free Run Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.3 dB
Ref 40.00 dBm

Y I I R 2 SV, S e I I B
of A [h [ ]
---Il---

#VBW 180 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 30.4 dBm
2.7019 MHz

Transmit Freq Error 3.264 kHz % of OBW Power 99.00 %

x dB Bandwidth 2.926 MHz x dB -26.00 dB

I MSG % STATUS

Band5 QPSK BW=3MHz Channel=20415 RB Size=15 Position=#0




Report No.:

SSP25070404-5E

Page 25 of 54

ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL RF [500 AC |

| SENSE:INT]

ALIGN AUTO |

11:11:49 PMAug 17, 2025

Center Freq 836.500000 MHz

#|FGain:Low

Ref Offset5.31 dB
Ref 40.00 dBm

Occupied Bandwidth

2.7147 MHz
4.960 kHz
2.933 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 836.500000 MHz
—p~ Trig: FreeRun
#Atten: 40 dB

#VBW 180 kHz

Total Power 30.8 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Avg|Hold: 200/200

Radio Std: None

Radio Device: BTS

Sweep 1.533 ms

IMSG

% STATUS

Band5 QPSK BW=3MHz Channel=20525 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [s00 ac |

| SENSE:INT]

ALTGN AUTO |

11:11:56 PM Aug 17, 2025

Center Freq 847.500000 MHz

#|IFGain:Low

Ref Offset 5.33 dB
Ref 40.00 dBm

Occupied Bandwidth
2.7007 MHz
438 Hz
2.925 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 847.500000 MHz
—p~ Trig: Free Run
#Atten: 40 dB

#VBW 180 kHz

Total Power 30.6 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

Avg|Hold: 200/200

Radio Std: None

Radio Device: BTS

Sweep 1.533 ms

IMSG

% STATUS

Band5 QPSK BW=3MHz Channel=20635 RB Size=15 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 11:12:05 PM Aug 17, 2025
Center Freq 826.500000 MHz Center Freq: 826.500000 MHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.3 B
Ref 40.00 dBm

] [ I I Y I R

e
of A [ [N
---ll--

#VBW 300 kHz

Occupied Bandwidth Total Power 30.0 dBm
4.5065 MHz

Transmit Freq Error 9.095 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.857 MHz x dB -26.00 dB

I MSG % STATUS

Band5 QPSK BW=5MHz Channel=20425 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW = =R =T
RL RF [500 ac | | SENSE:INT ALIGN AUTO | 11:12:11 PMAug 17, 2025
Radio Std: None

Center Freq 836.500000 MHz Center Freq: 836.500000 MHz
—p~ Trig: Free Run Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.31 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 30.2 dBm
4.5133 MHz

Transmit Freq Error -3.147 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.875 MHz x dB -26.00 dB

I MSG % STATUS

Band5 QPSK BW=5MHz Channel=20525 RB Size=25 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW
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RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

11:12:17 PMAug 17, 2025

Center Freq: 846.500000 MHz

Center Freq 846.500000 MHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset 5.33 dB
Ref 40.00 dBm

#VBW 300 kHz

Total Power 30.1 dBm

Occupied Bandwidth

4.5055 MHz
4.976 kHz
4.854 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band5 QPSK BW=5MHz Channel=20625 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

11:12:26 PMAug 17, 2025

Center Freq: 829.000000 MHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 829.000000 MHz

#|IFGain:Low

Ref Offset5.31 dB
Ref 40.00 dBm

#VBW 620 kHz

Total Power 29.8 dBm

Occupied Bandwidth

8.9723 MHz
18.549 kHz
9.621 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band5 QPSK BW=10MHz Channel=20450 RB Size=50 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 11:12:32 PM Aug 17, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.31 dB
Ref 40.00 dBm

] [ I I N N A R

i N I N I O

i R BN P VS S e I N
N Y A N N N

#VBW 620 kHz

Occupied Bandwidth Total Power 29.9 dBm
8.9750 MHz

Transmit Freq Error 5.658 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.637 MHz x dB -26.00 dB

I MSG % STATUS

Band5 QPSK BW=10MHz Channel=20525 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupied BW |i”i|-§‘.3-
RL RF [500 AcC | [ SENSE:INT ALIGN AUTO | 11:12:38 PM Aug 17, 2025
Center Freq 844.000000 MHz Center Freq: 844.000000 MHz Radio Std: None

—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 5.32 dB
Ref 40.00 dBm

#VBW 620 kHz

Occupied Bandwidth Total Power 30.0 dBm
8.9844 MHz

Transmit Freq Error -12.279 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.573 MHz x dB -26.00 dB

I MSG % STATUS

Band5 QPSK BW=10MHz Channel=20600 RB Size=50 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW
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RL

RE 500

| SENSE:INT ALTGN AUTO [

05:26:50 PM Aug 28, 2025

Center Freq: 824.700000 MHz

—p~ Trig: FreeRun Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB

Ref Offset5.3 B
Ref 40.00 dBm

#VBW 91 kHz

Total Power 28.8 dBm

Occupied Bandwidth

1.1044 MHz
1.382 kHz
1.306 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

Sweep 3Ims

% STATUS

IMSG

Band5 16QAM BW=1.4MHz Channel=20407 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

05:26:56 PM Aug 28, 2025

Center Freq: 836.500000 MHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 836.500000 MHz

#|IFGain:Low

Ref Offset5.31 dB
Ref 40.00 dBm

#VBW 91 kHz

Total Power 29.3 dBm

Occupied Bandwidth

1.0994 MHz
-1.392 kHz
1.324 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

Sweep 3Ims

% STATUS

IMSG

Band5 16QAM BW=1.4MHz Channel=20525 RB Size=6 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW |i”£||ﬁl
RL RF [500 AC | | | SENSE:INT ALIGN AUTO | 05:27:02 PM Aug 28, 2025
Center Freq 848.300000 MHz Center Freq: 848.300000 MHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 5.33 dB
Ref 40.00 dBm

] [ I I (N I A [ A R
i IR A AN AN A NN I AN B N
, -—-|mmm——||---

I r [ [ I

#VBW 91 kHz Sweep 3Ims

Occupied Bandwidth Total Power 29.4 dBm
1.0968 MHz

Transmit Freq Error -189 Hz % of OBW Power 99.00 %

x dB Bandwidth 1.323 MHz x dB -26.00 dB

I MSG % STATUS

Band5 16QAM BW=1.4MHz Channel=20643 RB Size=6 Position=#0

e Keysight Spectrum Analyzer - Occupied BW = =R =T
RL RF [500 ac | | SENSE:INT ALIGN AUTO | 05:27:11 PM Aug 28, 2025
Radio Std: None

Center Freq 825.500000 MHz Center Freq: 825.500000 MHz
—p~ Trig: Free Run Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.3 dB
Ref 40.00 dBm

#VBW 180 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 29.4 dBm
2.7106 MHz

Transmit Freq Error 714 Hz % of OBW Power 99.00 %

x dB Bandwidth 3.156 MHz x dB -26.00 dB

I MSG % STATUS

Band5 16QAM BW=3MHz Channel=20415 RB Size=15 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 05:27:17 PM Aug 28, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.31 dB
Ref 40.00 dBm

] [ I I Y I R
i N I N N N
I B e e = I N

#VBW 180 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 30.0 dBm
2.7044 MHz

Transmit Freq Error 4.236 kHz % of OBW Power 99.00 %

x dB Bandwidth 3.167 MHz x dB -26.00 dB

I MSG % STATUS

Band5 16QAM BW=3MHz Channel=20525 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Occupied BW = =R =T
RL RF [500 ac | | SENSE:INT ALIGN AUTO | 05:27:23 PM Aug 28, 2025
Radio Std: None

Center Freq 847.500000 MHz Center Freq: 847.500000 MHz
—p~ Trig: Free Run Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 5.33 dB
Ref 40.00 dBm

#VBW 180 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 29.8 dBm
2.7089 MHz

Transmit Freq Error -4.133 kHz % of OBW Power 99.00 %

x dB Bandwidth 3.223 MHz x dB -26.00 dB

I MSG % STATUS

Band5 16QAM BW=3MHz Channel=20635 RB Size=15 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

05:27:34 PM Aug 28, 2025

Center Freq: 826.500000 MHz

Center Freq 826.500000 MHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset5.3 B
Ref 40.00 dBm

#VBW 300 kHz

Total Power 29.1 dBm

Occupied Bandwidth

4.5218 MHz
-1.286 kHz
5.334 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band5 16QAM BW=5MHz Channel=20425 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

05:27:40 PM Aug 28, 2025

Center Freq: 836.500000 MHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 836.500000 MHz

#|IFGain:Low

Ref Offset5.31 dB
Ref 40.00 dBm

#VBW 300 kHz

Total Power 29.8 dBm

Occupied Bandwidth

4.5310 MHz
13.349 kHz
5.357 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band5 16QAM BW=5MHz Channel=20525 RB Size=25 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 05:27:46 PM Aug 28, 2025
Center Freq 846.500000 MHz Center Freq: 846.500000 MHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 5.33 dB
Ref 40.00 dBm

o i T ]
i N N N D N N

#VBW 300 kHz

Occupied Bandwidth Total Power 29.2 dBm

4.5524 MHz

Transmit Freq Error -5.014 kHz % of OBW Power 99.00 %
x dB Bandwidth 5.500 MHz x dB -26.00 dB

I MSG % STATUS

Band5 16QAM BW=5MHz Channel=20625 RB Size=25 Position=#0
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Band edge
Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)

Band5 1.4 20407 6 #0 QPSK 823.99 -40.01 -13 PASS
Band5 1.4 20643 6 #0 QPSK 849.01 -33.17 -13 PASS
Band5 1.4 20407 6 #0 16QAM 824 -28.23 -13 PASS
Band5 1.4 20643 6 #0 16QAM 849.01 -29.16 -13 PASS
Band5 3 20415 15 #0 QPSK 824 -41.4 -13 PASS
Band5 3 20635 15 #0 QPSK 849 -36.22 -13 PASS
Band5 3 20415 15 #0 16QAM 824 -24.66 -13 PASS
Band5 3 20635 15 #0 16QAM 849 -25.36 -13 PASS
Band5 5 20425 25 #0 QPSK 824 -43.71 -13 PASS
Band5 5 20625 25 #0 QPSK 849.03 -37.12 -13 PASS
Band5 5 20425 25 #0 16QAM 823.99 -25.01 -13 PASS
Band5 5 20625 25 #0 16QAM 849 -24.85 -13 PASS
Band5 10 20450 50 #0 QPSK 823.92 -44.46 -13 PASS
Band5 10 20600 50 #0 QPSK 849 -38.76 -13 PASS
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e Keysight Spectrum Analyzer - Swept SA |i”£"_|'§3'
Xl RL RF [50Q AC | [ [ SENSE:INT ALIGN AUTO | 11:12:49 PMAug 17, 2025
Center Freq 824.000000 MHz Avg Type: RMS

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 5.3 dB
1LD dBidiv. Ref 30.00 dBm
d

Span 2.800 MHz
#VBW 43 kHz* Sweep 15.47 ms (1001 pts)

% STATUS

Band5 QPSK BW=1.4MHz Channel=20407 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Swept SA = =R =T

RL RF

Center Freq 8490000 MHz : ' Avg Type: RMS

ac |

SENSE:INT| ALTGN AUTO

AC |

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

#VBW 43 kHz* Sweep 1547 ms (.1 001 pts)

% STATUS

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=6 Position=#0
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e Keysight Spectrum Analyzer - Swept SA |i”£"_|'§3'
Xl RL RF [50Q AC | [ [ SENSE:INT ALIGN AUTO | 11:13:06 PM Aug 17, 2025
Center Freq 824.000000 MHz Avg Type: RMS

1LDgBIdiv Ref 30.00 dBm

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 5.3 dB

Trace 1P

e
.

X Span 6.000 MHz
#VBW 91 kHz* Sweep 8.267 ms (1001 pts)

% STATUS

Band5 QPSK BW=3MHz Channel=20415 RB Size=15 Position=#0

R

s Keysight Spectrum Analyzer - Swept SA = =R =T

Center Freq 849.0000 MHz : ' Avg Type: RMS

L RF | AC | SENSE:INT| ALTGN AUTO

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 849.000 MHz
-36.228 dBm

Trace 1 P4

-
.
i
.
[
-
.
e
-
.

#VBW 91 kHz* Sweep 8.267 ms (.1001 pts)

% STATUS

Band5 QPSK BW=3MHz Channel=20635 RB Size=15 Position=#0
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s Keysight Spectrum Analyzer - SwaptSA ==
RL RE | AC | | SENSE:INT] ALIGN AUTO 11:13:21 PMAug 17, 2025
Center Freq 824. 000000 MHz Avg Type: RMS

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 5.3 dB
1LD dBidiv. Ref 30.00 dBm
d

Span 10.00 MHz
#VBW 150 kHz* Sweep 4.800 ms (1001 pts)

MSG % STATUS

Band5 QPSK BW=5MHz Channel=20425 RB Size=25 Position=#0

KeyslghtSpectrumAna\yzer SwaptSA | = EP ==
| | | SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 849.03 MHz
-37.130 dBm

Trace 1 P4

="
i
1 e
[
I
||
[
|
|
||

#VBW 150 kHz* Sweep 4.800 ms (1001 pts)

MSG % STATUS

Band5 QPSK BW=5MHz Channel=20625 RB Size=25 Position=#0
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e Keysight Spectrum Analyzer - Swept SA |i”£"_|'§3'
Xl RL RF [50Q AC | [ [ SENSE:INT ALIGN AUTO | 11:13:37 PMAug 17, 2025
Center Freq 824.000000 MHz Avg Type: RMS

10 dB/div
L.

=

PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset5.31 dB
Ref 30.00 dBm

Span 20.00 MHz
#VBW 300 kHz* Sweep 2.533 ms (1001 pts)

% STATUS

Band5 QPSK BW=10MHz Channel=20450 RB Size=50 Position=#0

RL

s Keysight Spectrum Analyzer - Swept SA = =R =T

Center Freq 849.0000 MHz : ' Avg Type: RMS

RF | AC | SENSE:INT| ALTGN AUTO

PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

#VBW 300 kHz* Sweep 2.533 ms (1i)01 pts)

% STATUS

Band5 QPSK BW=10MHz Channel=20600 RB Size=50 Position=#0
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ww Keysight Spectrum Analyzer - Swept SA |i”£||ﬁl
X RL RF [500 AC | | [ SENSE:INT] ALIGN AUTO | 05:28:10 PM Aug 28, 2025
Center Freq 824.000000 MHz Avg Type: RMS

10 dB/div
L.

.\_:

=

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 5.3 dB
Ref 30.00 dBm

#VBW 43 kHz*

% STATUS

Band5 16QAM BW=1.4MHz Channel=20407 RB Size=6 Position=#0

RL
Center F

s Keysight Spectrum Analyzer - Swept SA = =R =T

RF__[500 AC | [ [ SENSE:INT] ALTGN AUTO |
req 849.000000 MHz ] Avg Type: RMS
PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 849.005 6 MHz
-29.163 dBm

el

#VBW 43 kHz* Sweep 1547 ms (.1 001 pts)

% STATUS

Band5 16QAM BW=1.4MHz Channel=20643 RB Size=6 Position=#0
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s Keysight Spectrum Analyzer - SwaptSA ==
RL RE | AC | | SENSE:INT] ALIGN AUTO 05:28:27 PMAug 28, 2025
Center Freq 824. 000000 MHz Avg Type: RMS

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 5.3 dB
1LD dBidiv. Ref 30.00 dBm

g

Span 6.000 MHz

#VBW 91 kHz* Sweep 8.267 ms (1001 pts)

MSG % STATUS

Band5 16QAM BW=3MHz Channel=20415 RB Size=15 Position=#0

KeyslghtSpectrumAna\yzer SwaptSA | = EP ==
| | | SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 849.000 MHz
-25.364 dBm

I
I
N
.
I
e
N
I
™M
B

Span 6.000 MHz
#VBW 91 kHz* Sweep 8.267 ms (1001 pts)

MSG % STATUS

Band5 16QAM BW=3MHz Channel=20635 RB Size=15 Position=#0
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e Keysight Spectrum Analyzer - Swept SA |i”£"_|'§3'
Xl RL RF [50Q AC | [ [ SENSE:INT ALIGN AUTO | 05:28:43 PM Aug 28, 2025
Center Freq 824.000000 MHz Avg Type: RMS

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset5.3 dB
10 dBidiv Ref 30.00 dBm -25.010 dBm

=

Mkr1 823.99 MHz

Span 10.00 MHz
#VBW 150 kHz* Sweep 4.800 ms (1001 pts)

% STATUS

Band5 16QAM BW=5MHz Channel=20425 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Swept SA = =R =T

RL RF

Center Freq 8490000 MHz : ' Avg Type: RMS

ac |

SENSE:INT| ALTGN AUTO

AC |

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 849.00 MHz
-24.856 dBm

#VBW 150 kHz* Sweep 4.800 ms (1i)01 pts)

% STATUS

Band5 16QAM BW=5MHz Channel=20625 RB Size=25 Position=#0
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Out-of-band emissions

Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)
Band5 1.4 20407 6 #0 QPSK 2474 .88 -37.98 -13 PASS
Band5 1.4 20525 6 #0 QPSK 2509.3 -33.91 -13 PASS
Band5 1.4 20643 6 #0 QPSK 2545.08 -37.73 -13 PASS
Band5 1.4 20407 6 #0 16QAM 2473.98 -38.49 -13 PASS
Band5 1.4 20525 6 #0 16QAM 2510.43 -36.78 -13 PASS
Band5 1.4 20643 6 #0 16QAM 1696.83 -39.09 -13 PASS
Band5 3 20415 15 #0 QPSK 2476.68 -41.53 -13 PASS
Band5 3 20525 15 #0 QPSK 2508.63 -39.28 -13 PASS
Band5 3 20635 15 #0 QPSK 2542.83 -40.7 -13 PASS
Band5 3 20415 15 #0 16QAM 1652.73 -43.48 -13 PASS
Band5 3 20525 15 #0 16QAM 1672.98 -40.99 -13 PASS
Band5 3 20635 15 #0 16QAM 2543.28 -41.92 -13 PASS
Band5 5 20425 25 #0 QPSK 1653.18 -43.95 -13 PASS
Band5 5 20525 25 #0 QPSK 2510.88 -42.24 -13 PASS
Band5 5 20625 25 #0 QPSK 2538.55 -42.18 -13 PASS
Band5 5 20425 25 #0 16QAM 1650.7 -43.92 -13 PASS
Band5 5 20525 25 #0 16QAM 1675.23 -42.11 -13 PASS
Band5 5 20625 25 #0 16QAM 2537.88 -44.63 -13 PASS
Band5 10 20450 50 #0 QPSK 1660.6 -44.9 -13 PASS
Band5 10 20525 50 #0 QPSK 2510.65 -43.56 -13 PASS
Band5 10 20600 50 #0 QPSK 2532.25 -44.55 -13 PASS
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Start9 kHz

Range Start Stop
(MHz) (MHz)
0.00% 0.15
0.15 30
30 1000
1000 10000

Stop 100

SpurFreq
(MHz) (dBm (dBm)

100
1000

Band5 QPSK BW=1.4MHz Channel=20407 RB Size=6 Position=#0

ul
Start 9 kHz

Range Start Stop
(MHz) (MHz)

0.00% 0.15
015

1000
1000 10000

Siop 10000.000 MHz

SpurFreq ) Limit
(MHz) (dBm) (dBm})

100
1000

Band5 QPSK BW=1.4MHz Channel=20525 RB Size=6 Position=#0
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Start9 kHz

Range Start
(MHz)
0.009
0.15
30
1000

Stop
(MHz)
0.15
30
1000
10000

SpurFreq
(MHz)
0.00
0.15
100
1000

Stop 100

Band5 QPSK BW=1.4MHz Channel=20643 RB Size=6 Position=#0

Start 9 kHz

Range Start
(MHz)
0.00%
015

1000

Stop
(MHz)

0.15

1000
10000

SpurFreq
(MHz)

0.0105!

100
1000

Siop 10000.000 MHz

Band5 QPSK BW=3MHz Channel=20415 RB Size=15 Position=#0
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Start9 kHz

Range Start Stop SpurFreq
(MHz) (MHz) ) (MHz)
0.009 015
0.15 30
30 1000 100
1000 10000 1000

Band5 QPSK BW=3MHz Channel=20635 RB Size=15 Position=#0

s
Start 9 kHz Siop 10000.000 MHz

Range Start Stop SpurFreq ) Limit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm})

0.00% 0.15
015

1000 100
1000 10000 1000

Band5 QPSK BW=3MHz Channel=20525 RB Size=15 Position=#0
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Start9 kHz

Range Start Stop SpurFreq
(MHz) (MHz) ) (MHz) (dBm (dBm})
0.009 015 0.0108
0.15 30 0.16:
30 1000 100
1000 10000 1000

Band5 QPSK BW=5MHz Channel=20425 RB Size=25 Position=#0

Start9 kHz Stop 10000.000 MHz
Range Start Stop ) Limit
(MHz) (MHz) (kHz) ) (dBm) (dBm})

0.00% 0.15
015

1000 100
1000 10000 1000

Band5 QPSK BW=5MHz Channel=20525 RB Size=25 Position=#0
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Start9 kHz

Range Start Stop SpurFreq
(MHz) (MHz) ) (MHz) (dBm (dBm})
0.009 015 0.009
0.15 30
30 1000 100
1000 10000 1000

Band5 QPSK BW=5MHz Channel=20625 RB Size=25 Position=#0

Start9 kHz Stop 10000.000 MHz
Range Start Stop SpurFreq ) Limit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm})

0.00% 0.15 0.0108
015

1000 100
1000 10000 1000 1660.6

Band5 QPSK BW=10MHz Channel=20450 RB Size=50 Position=#0
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Start9 kHz

Range Start Stop SpurFreq
(MHz) (MHz) ) (MHz)
0.009 0.15 0.0110:
0.15 30 0.15
30 1000 100 968.184
1000 10000 1000 251065

Band5 QPSK BW=10MHz Channel=20525 RB Size=50 Position=#0

Start9 kHz Stop 10000.000 MHz
Range Start Stop SpurFreq ) Limit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm})

0.00% 0.15 0.009144525
015

1000 100
1000 10000 1000

Band5 QPSK BW=10MHz Channel=20600 RB Size=50 Position=#0
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Start 9 kHz Stop 100

Range Start Stop SpurFreq
(MHz) (MHz) ) (MHz) (dBm (dBm})
0.009 015
0.15 30
30 1000 100
1000 10000 1000

Band5 16QAM BW=1.4MHz Channel=20407 RB Size=6 Position=#0

Start9 kHz Stop 10000.000 MHz
Range Start Stop SpurFreq ) Limit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm})

0.00% 0.15
015

1000 100 780.70
1000 10000 1000 2510425

Band5 16QAM BW=1.4MHz Channel=20525 RB Size=6 Position=#0
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Start9 kHz

Range Start Stop SpurFreq
(MHz) (MHz) ) (MHz) (dBm (dBm})
0.009 015
0.15 30
30 1000 100
1000 10000 1000

Band5 16QAM BW=1.4MHz Channel=20643 RB Size=6 Position=#0

Lid
Start 9 kHz Stop 10000.000 MHz

Range Start Stop SpurFreq ) Limit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm})

0.00% 0.15 0.009
015

1000 100
1000 10000 1000

Band5 16QAM BW=3MHz Channel=20415 RB Size=15 Position=#0
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Start 9 kHz Stop 100

Range Start Stop SpurFreq
(MHz) (MHz) ) (MHz)
0.009 015 0.009
0.15 30
30 1000 100
1000 10000 1000

Band5 16QAM BW=3MHz Channel=20525 RB Size=15 Position=#0

Start 9 kHz Stop 10000.000 MHz

Range Start Stop SpurFreq ) Limit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm})
0.009 015 0.01085
0.15 3 0.15
1000 100 766.
1000 10000 1000

Band5 16QAM BW=3MHz Channel=20635 RB Size=15 Position=#0
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Start9 kHz

Range Start Stop SpurFreq
(MHz) (MHz) ) (MHz) (dBm (dBm)
0.009 0.15
0.15 30
30 1000 100
1000 10000 1000 1650.7

Band5 16QAM BW=5MHz Channel=20425 RB Size=25 Position=#0

Start9 kHz Stop 10000.000 MHz
Range Start Stop SpurFreq ) Limit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm})

0.00% 0.15
015

1000 100
1000 10000 1000

Band5 16QAM BW=5MHz Channel=20525 RB Size=25 Position=#0
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Start 9 kHz Stop 10

Range Start Stop SpurFreq Spur Level Limnit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm})
0.009 0.15 .009 > 51.96 -13
0.15 30 . -13
30 1000
1000 10000 1000

Band5 16QAM BW=5MHz Channel=20625 RB Size=25 Position=#0




